High-speed, 1-Needle, Lockstiich Indusirial
Sewing Machine
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REF.NO_ _ NOTE || PARTNO. L __DPESCRIPTION _________ Qty _ _
1 229-02159 FACE PLATE ASM. 1
2 229-02209 FACE PLATE GASKET 1
3 SS-6080410-SP  SCREW 1/8-44 L=4 1
4 228-00757 FACE PLATE OIL SHIELD ASH. 1
5 TA-0850604-R0  RUBBER PLUG 2
3 TA-1250705-R0 RUBBER PLUG 1
7 SS-4120915-3P  SCREW 3/16-28 L=9 8
3 228-00401 ¥INDOW PLATE 1
9 110-00618 GASKET H

I

[ERIERSIY fro

1
2 i
15 2 (1)
T8 D {1}
17 2
i Z THREAD TAXE- LEVY COVER i
18 88-41208 SCREW 3/16-28 L=§ i
28 SS-4§2@613 SF SCREW 3/16-28 L=8% i
27 225-20508 ARM THREAD GUIDE A
22 110-01800 SCREW i
23 228-45356 THREAD TENSICN ASM. 1
24 228-21308 THREAD TENSION NUT (0
25 225-21407 ROTATION STOPPER (1)
7€ 279-71704 THREAD TENS1ON SPRING, & {17
27 228-21803 DISK STOPPER (1)
28 229—21566 THREAD TENSION DISK (2)
29 228-21209 THREAD TENSION POST {1y
30 6_29 21808 THREAD TAXE-UP SPRING (1)
31 229-45307 THREAD TENSION POST BASE )
32 35-8090870-SP  SCREW 9/64-40 L= 5.5 (n
33 S5-8150710-3P  SCREW 15/64-28 L=7 1
34 B31i1 52~-EC0  TENSION RELEASING i
35 229-659808 THROAT PLATE 1
35 SS-Z2110820-TP  SCREW [1/64-40 L=8.5 Z
37 228-20607 ARM THREAD GUIDE B 1
33 SS-6110610-TP  SCREW. 11/64-40 L=6 1
39 TA-1250406-RC  RUBBER PLUG D=12.5 L=4 2
40 SS-4120915-SP  SCREW 3/16-28 L=9 3
1 229-01250 SLTDE PLATE ASH. 1
42 229-01201 SLIDE PLATE (v
43 228-01300 SLIDE PLATE SPRING (n
44 SS-6060210-SP  SCREW 3/32-56 L= 1.9 (2)
45 229-010063 BED SCREW STUD 4
%5 229-01305 GROUND MARK I
47 229-02605 RULER STOP SEAT 1
48 228-87301 NEEDLE SEAL 1
49 S58-7110540-5P  SCREW 11/64-40 L=5- 2
50 CM-3002001-A]  SAFETY LABEL.,3 (SMALL). i




UP LEVER COMPONENTS

2. MATIN SHAFT & THREAD—
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REF.NO__ NOTE_ PART NO. . _ _ ____ . DESCRIPT row _ _ . __.. Qty _ |
1 SS-8151180-SP  SCREW 15/64-28 L=10.5 1

2 229-1955¢9 THREAD TAXE-UP CRANX SHAFT ASM i

3 229-19203 OIL PROTECTING RUBBER 1

4 110-39070 THREAD TAXE-UP LEVER ASM. 1

5 110-38062 THREAD TAKE-UP LEVER ASM. (1)
6 #01 B1905-541-B00  NEEDLE BEARING (2)
7 110-05204 NEEDLE BAR CRANK (1)
8 Bi408-552-000  NEEDLE BAR CRANK ROD (1)
] Big903-552-000  LEFT SCREW (1)
10 228-03157 COUNTER WEIGHT ASM. 1
11 SS-8B81650-TF  SCREW 0/32-28% L=18 SOl
iz a@ 8660610-TP  SCREW 1/4-40 L=§ . (2}

Ve
i bt bt e B3
St N At

5S¢ ) L=11 {(2)

£D DRIVE ECCEETR C CA¥ (1)

. R 2

5 i ? i

C250E o1 i

850001-XP SN 1

2?9 04155 MA i

24 SE5~-8880810-TP SC (2)
25 229-03247 MA i
25 228-04007 ' 1
27 228-03308 BUSHING, INTERMEDIATE i
28 225-037452 ROLLER FELT 1
28 229-27208 HAND WHEEL 1
30 SS~-8151550-8P SCREW 15/64-28 L=15 2
31 223-030609 MAIN SHAFT 1
3z 228-033800 ABJUSTING PIN 1
33 RC-0291801-00 RUBBER RING 1
34 25-10103 THRUST COLLAR 1
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3.NEEDLE BAR, UPRIGHT SHAFT & HOO
SHAFT COMPONENTS




1 228-01409 NEEDLE BAR UPPER BUSH CAP 1
Z 228-06101 NEEDLE BAR BUSHING, UPPER 1
3 229-06002 NEEDLE BAR 1
4 228-06457 NEEDLE BAR HOLDER ASHM. i
5 SS-6080670-TP SCREW §/64-40 L=8 1)
6 229-066507 SLIDE BLGCK 1
7 228-208¢5 NEEDLE BAR THREAD GUIDE i
8 229-06200 NEEDLE BAR BUSHING, LOWER 1
9 SS-7080510-TP SCRE¥ 1/8-44 L=4.5 1
10 228-06308 NEEDLE BAR THREAD GUIDE 1
11 MDB-100B1400 NEEDLE DBX1l f1i4 i
12 B3 CEAR & PINION ASM. i
13 1 % , UPPER (1)
L4 27 {1
15 51 (2}
18 2] (1
17 = {22

(13

(2)

(13

(25

, UPPER

55-4120815-8P
228-17157
S5~-6110420-~7TP
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228-18001 HOOCK DRIVING SHAFT
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i

2 228-16407 RORBIN CASE POSITIONING FINGER

3 385-4110815-7TP SCREW 11/584-40 L=8

4 Bi1837-~012-0A0 BOBBIN CASE ASM.

5 229-16100 HOGK DRIVING SHAFT BUSH, FRONT

5 229-17058 THRUST CCLLAR ASM., FRONT
37 S8-8110416-7TP SCREW 11/54-40 L= 2.5 (2)
38 228-16555 OIL SEAL SCREW ASM.
29 229-18605 OIL WICK (1)
40 228-16508 SET SCREW (1)
41 228-32080¢ BOBBIN
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(FTER COMPONENTS
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1 228-07802 i HAND LIFTER i
2 B1521-555-000 SCREW i
3 RO-0371801-00 RUBBER RING 1
4 228-08552 HAND LIFTER CAM ASM. 1
5 229-07000 PRESSER BAR 1
6 228-07307 . THREAD GUIDE i
7 110-06509 LINK SHAFT 1
8 SS-7091110-Sp SCREW 9/64-40 L=10.5 1
g RE-0500000-K0 E-RING 3

10 SS-8660810-TP SCREW 1/4-40 L=8 1

il S5-6080810-S?P SCREW 5/64-4C L=§ 2

12 29 089@9 HINGE SCREW H

13 -&P HINGE SCREW 1

i XNZE LIFTER 1

i5 IFTER i

18 B RADR i

R} 20201 RETURN SPRING 1

18 2564068 ThKELAD RLL:A’SL PKN SPRING i

20 4-312-0BA i

&1 25300 THREAD RELEAS ¥ H

22 26003 THREAD RELEASE PI i

23 18108 TENSION RELEASE SHAFT i

24 075058 PRESSER SPRING REGULATOR i

25 228-07604 PRESSER SPRING REGULATOR NUT I

26 228-07703 PRESSER GUIDE BAR 1

27 229—07406 PRESSER SPRING i

28 228-872¢ PRESSER BAR GUIDE BRACKET 1

23 229- 08354 KNEE LIFTING CROSS ROD ASH. i

30 228-0815¢8 LIFTING LINK ASM. (1)

31 RE-G500000-K0 E-RING (1)

32 223-08008 LIFTING PLATE {(n

33 RE-05008000-X0 E-RING (1)

34 228-08305 KNEE LIFTING CROSS ROD (L)
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5. FEED MEC
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REF. NO__ NOTE JPARTNO. DESCRIPT TOoN Qty
1 226-11408 FEED REGULATOR CONNCTINE ROD 1
2 229-11507 FWALKING FOOT PIN C 1
3 SS-8090670-TP SCREW - 8/84+40 L=8§ - 2
4 226-11606 FEED REGULATOR 1
5 228-~11705 FEED REGULATOR BUSHING 1
[ SS-71Z20770-31 SCREW 3/16-28 L=7 I
7 228-11804 FEED REGULATOR SCREW i
8 229-12109 FEED REGULATOR PIN SPRING 1
g 229-12000 FEED REGULATOR PIN i

10 229-119803 FEED DIAL i

1T SZ-61Z1860-8P SCREW 3/16-28 L=18 I

12 228-10202 ROCKER SHAFT CONNECTING ROD 1

13 2239-11101 WALKING FOOT PIN C 1

14 S3-60%0620-SP SCREW ©/64-40 L=§ 1

15 2328-15002 CONNECTING ROD 1

ig RO-082270Z2-00 i

A i

i3 RSE ARH ASH.

2.0 SE ARM SCREW '

et SPRING

23 INK FULCRUY SHAFT 4 2

24 00T PIN A 2

25 CONNECTING LIRK B 2

F 0 Hiz A 2

FEED ADJUS HY ASH, i
23 FEED LEVER H
S83-8156G716-SP SCREW 15/64-28 L=7 2

30 SS-8080620-5P SCREW 8/84-40 L=§ 2

RH 253-40803 FEED BAR SHAFT i

33 RC-0150001-KpP RETAINING RING 13.8 1

33 228-12802 FEED LEVER SHAFT BUSHING i

34 SS-4080620-TF SCREW 1,/8-44 L=§¢ 2

35 228-71857 FEED BASE ASM.

38 225-47508 REGULATOR LINK SPRING HOOR i
7 38-7110510-8SP SCREW 11/64-40 L=5 2

38 229-13701 FEED SPRING HOOK i

38 228-12901 FEED ROCKER SHAFT 1

49 229-11002 WALKING FOOT PIN B 1

F:g) SS-6US06Z0-3P SCREW  9764-40 L=6 I

42 NS~-6680410-SP NUT 9/32-28 1

43 228-10350 FEED ROCKER SHAFT CRANK ASH. i

44 SS-7121410-TF SCREW 3/16-28 L=14 (D

45 228-15151 FEED ARM COMPL. 1

46 SS-7IZI810-3P SCREW 37/16-28 L=15"5 (1)

47 SD-1000801-SH HINGE SCREW D=10 H=8 1

438 228-15201 FEED DRIVING SHAFT 1

49 229-04155 MAIN SHAFT THRUST COLLAR ASH. 1

56 SS-8680610-TP SCREW 1/4-40 L=§ (2)

53 225-13008 FEED ROCKER SHAFT BUSHING I

52 SK-8061050-TP SCREW 1

53 S8-7110740-TP SCREW 11/64-40 L=7 1

54 RC-0G150001-KP RETAINING RING 13.8 1

55 229-40654 FEED ROCKER ASM. 1

58 SS-TIZI410-TP SCREW 37 T6-Y8 L=T%2 {1

57 WP-0480856-SP WASHER 4, 8X8.4X0.8 (1)

58 SH-8061G10-TP SCREW 1

59 Bi1613-012-100 FEED DOG I i

60 229-13008 FEED ROCKER SHAFT BUSHING 1

&1 22Z9-04155 MATN SHAFT TRRUST COLLAR ASH- 1

63 5SS-2860810-TP SCRER 1/4-40 L=6 (1)

63 RO-0781801-00 RUBBER RING 1

64 225-12604 FEED REVERSE SHAFT 1

558 228-15358 DRIVING SHAFT CRANK ASH. 1

55 SS=7IITI20-8F SCREW T1763-40 =105 (™




€. CIL LUBLICATION COMPONENTS




1 229-24708 OIL SIGHT WINDOW 1
2 R0O-1952401-00 RUBBER RING 1
3 229-24401 MAIN SHAFT OIL TUBE 1
.4 -SS-4150915-SP  SCREW 15/64-28 L=9 1
5 : 229-24809 RUBBER JOINT 1
€ SS-4126615-SP SCREW 3/16-28 L=6 1
7 228-25101 OIL FELT PRESSER 1
8 228-24153 RETURN PIPE ASM. 1
g 229-24302 RETURN PIPE HOLDER (1)
10 CQ-2520000-00 GIL WICK 5.3
11 228-24500 HOOX OIL TUBE 1
12 229-248907 PIPEZ HOLDER, LOWER 1
13 SS-4150815-SP SCREW 15/64-28 L=9 1
14 229-243808 OIL REGULATOR SCREW SPRING 1
15 228-25002 011, REGULATOR SCREW 1
i8 O1IL PUMP ASH. i
17 FPUMP BODY INSTALLING PLATE i}
18 M3 1=8 23
i Ly
24 E

)
RN . NN

Bt e gt psd bt e s e f43] s

‘ 2 SPRING
BLUNGER SCREW

HOOK DRIVING SHAFT O
SCREW 11/84-40 iz 8.
PUMP BODY STRUT
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FaWan Tac e

LING PIPE
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7.0IL RESERVOIR COMPONENTS
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REF MO NOTE _ _ PARTNO, DESCRIPTI o Qry
1 229-31851 OIL RESERVOIR ASH. 1
2 229-31802 OIL RESERVOIR (1)
3 229-31901 OIL RESERVOIR GASKET (1)

4 .- 228~32008 RUBRER CUSHION (4)
5 SS-6700710-SH  SCREW 5/16-24 L=7 (1)
8 RO-1082401-00 RUBBER RING (D
7 228-32107 KNEE LIFTING ROTATING ARM (1)
8 2298-32208 SPRING (1
9 RE-1000000-K6  E-RING 10 (D)

10 229-32404 VERTICAL SHAFT FITTING ARY (1)

11 228-34707 SCREW {(

12 N¥-6080001-SE  NUT M8 (2)

13 SM-8063012-TR  SCREW M5 L=30 (2>

14 SH-5061853~-SR  SCREW M8 L=17.5 (1)

15 KNEE PRESS CROSS SHART 1)

i E PAD PLATE ASY

i PAD PLATE {17

i3 PAD UPR {13

18 {13

LMEE PAD PLATE SUDPOET 13
SCREW ¥8 L=12 (1)

(SRS
83 B b

TTRD ™

ENEE LIFTER PUSH ROD

o




8. BELT COVER & BORBBIN COMP ONENTS




REF, NO__ NOTE PART NO, DESCVRIPTION Qty
1 228-33451 BELT COVER ASH. 1
2 229-33402 BELT COVER A (1)
3 228-~33501 BELT COVER A CAP (1)
4 229-33859 BELT COVER B COMPL., (1)
5 229-33500 BELT COVER B (1)
[ 229-33758 BELT COVER'B LID ASN. (@)
7 228-33907 BELT COVER STRUT (D
8 229-34004 SET SCREW (2
9 S5-4121415-SP SCREW 3/16-28 L=14 (13

io WP-0501016-SD FASHER® 5X10.5X1 (1)
Iy SK-34TZ000-3C — WOOD SCREW D=4.1 L=20 (3]
12 WP-04B0826-SC WASHER 4,5X10X0.8 (2)
13 228-27354 BOBBIN WINDER COMPL, 1
14 229-~28501 THREAD TENSION POST BASE (1)
15 S5-41105615-3P SCREW 11/64-40 L=5 (1)
18 225-288G7 THREAD TENSION BISK [§23]
17 229-28004 THREAD TENSION SPRING (0
18 2285-28808 HUT (13
18 SS-711¢350-57 SCREW 11/84-43 L=3.5 {1}
26} T ISE
21 {n
: (

PR YR NP

ks
i T
BOBBIN Wi {1
BORBIN | {1
BOBBIX ER SPINDLE 1
WOOD SCRES D=4 1 L=20 2
F1 HASHER 4 BXT0X0. 5 Z

AR ot anR s S e




9. THREAD STAND COMPONENTS
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REF, NO_ | NOTE  _ _ PARTNO. _ ] D ESCRIPTION. o _aty
229-30358 THREAD STAND ASM. 1
229-31109 SPOOL RETAINER (2)
228-31000 SPOOL PIN (2)
229-30903 SPOOL REST CUSHION (2)
2298-30804 SPOOL REST (2)
SH-6061810-8C SCREW M8 L=15 2y
229-30705 * THREAD GUIDE ARM JOINT (2>
229-314086 SPOOL REST ROD RUBBER CAP (1)
229-30507 SPOOL REST ARM (2
229-30408 SPOOL REST ROD, UPPER (1)
229-31307 SPCOL REST ROD JOINT {1
S¥-4051405-8% SCREVW M5 L=14 (23
J1-SE 5 {2)
T 553
12 T (1
18 S E {23
20 R {12
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1 116-91659 LINK THREAD TAKE-UP LEVER ASM H
2 116-91860 NEEDLE BAR CRANK H {oy -
3 B1114-012-000 THREAD GUIDE PIN i
4 228-70208 NEEDLE BAR 1
5 Bi505-552-000-A PRESSER SPRING 1
8 1106-73558 THREAD TENSION ASH. 1
7 B3114-232-000 THREAD TENSION SPRING 1)
8 225-62203 FEED SPRING RACK 1
g 116-81204 ADJUST LINX SPRING 1
10 229-70305 NEEDLE BAR BUSHING ,LOWER 1
1 Bi413-553-0C0 MEEDLE BAR THREAD GUIDE 1
12 225-62104 INNER HOOK PRESSER H H
13 T%RGAT PLAT {(H) i
;é f@ P £
18 B3 i
1T L4 i
18 ) i
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